
REPAIR PARTS

STEERINQ PO.
FRONT AXLE ASSY.

NOTE: ALWAf’S ust VnlrilNAL EOUIPMENT  PARTS. ALL UNNUMBERED
Use of servtcelreplacement parts other than orlgmal ITEMS ARE INTERCHANGEAEKE
equipment parts may void your warranty WITH OPPOSITE SIDE 325864 C

- _--

2



CHASSIS & ?4OOD ASSEMlsLY

‘

KEY#1

1

:
.4

5
6
7
8
9
10
11
12
13
14
15
16

\ I?
18
19
20

23
25
26
27
28
30
31
32
33
34
35

. 36
37
38
39
40
41

PART# DESCRIPTION QTY .

326568-853
326569 853
313541-853
56030
55273
300440
1498
308207
309508
180138
2483
1499 >
300635
124824
271190
46763
35497
9 9 5 3 4 6
309447 860
995346
44811
50352
313021.853
51335

321159
319986
302670
56676
1498
310749
180020
120380
49050
301452
311465
330877
301413
456378
308492
336055
335 154
3.35155
335156
327627
328195
330272
330273

BRACKET. GRILLE RH
BRACKET GRILLE LH
BRACKET FRONT AXLE .:
SCREW 5116 18 X 75WDFLLK
NUT 5/16-18 WDFLLKCRG  WHIZ
GUIDE. BELT RIDER
NUT, 316.18 REGHEXCTRLK
BOLT. 625 X 2 18 tiHSH,  1:2 13
NUT, 112 13 HEXJAM CTRLK
SCREW 318-16  X 3 00 HHC
WASHER 39 ID X 1 25 D X 07 BELLVk
NUT 38 16 REGHXCTRLK
GUIDE BELT.  SHORT 15*WHEEL
N UT 516 18 ~=!ExJAM
NUT 3%.16 HEXKEPS
RIVET POP 187 DIA X 450 LONG
SCREW 5,16 18 X 50 WAHHTAP
SCREW 1,4 20 X 50 WAHt-iTAP
DASH STEEL, LF SUSP
SCREW 1 4 20 X 50 WAHHTAP
SCREW 1~4 20 X 75 WAHHTAP
NUT 14-20 WDFLLK TOPLOCK
GUIDE HOOD. SF 8 LF t-i13 H14 HI5
NUT 1~4.20 WDFLWHIZ.LK
HOOD  NOMA LARGE H-15 GREY
DECAL TAPE H15. 8MILVlNYL
LENS HEADCAMP  DYNA HOODS
BOLT 375X 58QHHSH s;ltilB
NUT. 5116-18 REGHEXCTRLK
LANYARD HOOD 9 16 LONG H14
SCREW, 1,4-20X  75 HHC
WASHER REGSPTLK 263 X 49 X 0:
SCREW. 1’4 10 x 75 PHPNTAP
FOIL  HEAT REFLECTOR
COVER STEERING SHAFT
STEERING WHEEL
SPACER STEERING SHAFT
PIN SPRING 250 DIA  X 2 00 LONG
FOIL LENS Dh’b~AtiG0D  REFLECTOR
PARTSMANUAL

1

5
c

2
2‘.
:

3
2
Ii?

1

OPERATOR’S MANUAL (ENGLISH)
OPERATOR’S MANUAL (FRENCti*
OPERATOR’S MANUAL (GERMAN\
GRASS CATCHER MANUAL
AIR ASSIST MANUAL (ENGLISH)
AIR ASSIST MANUAL (FRENCH)
AIR ASSIST MANUAL (GERMANj

i
-

3



_ . .

_..

.t

.
_’ _-__

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS
Use of service/replacement parts other than orIgInal
equipment parts may void your warranty

ALL UNNUMBERED
STEMS  A R E  I N T ER C H A N G EA B L E  .

WITH OPPOSITESIDE \ I 335406 B
_-- - ___-

4 .



KEy##-  i '+iRT# ’
.

55. 3i6$79=860 ’
56 314799.’
57 .

’
310006

.58 : 309235
59.
60
61 ,
62

.63
64
65
66
67
69
70
71.
72
73
74
76
77
78
79
80
81
82
83
84

‘85

315120-860’  :
5822 l-860

.53746-860
,20507
1498’ I
48901..
1448
49i35’
7 6 8 6
44811
53265 ’

1 , 5 0 2
332166-8&I
995346 .
126358

5 5 2 7 3
5 5 0 2 3

3 1 0 3 8 4
120393
120638
lwO77
3 0 5 3 8 6
305354

, 1501
3 2 9 2 3 8

. QTY’

FRAME, LF. DRILLED, P920iF436d. ,
FOOT PAD,  Llj, “P-LIFT”. DYNA. F-5
FOOT PAD, RH, 22 12 LONG, DYNA. c-5
FASTENER. RATCHET BLACK
CONSOLE, DYNA LF SOF. P-LIFT
PLATE:SEAT.  Lc. F4. F5-SOG

,BRACKET, SEAT SUPPORT. F4, FS-iOG
BOLT, 437 X 156 HHSH.  5!16-  18 ,I
NUT. 5/16-18 REGHEXCTRLK

SCREW. 5116-18 X 63 WAHHC
NUT, 5/16-l&REGHEXCTRLK
SPRING, ,250 k 1 75 X 4 50
CLAMP, SPRING _,
SCREW, 1/4-20X .75 WAi-IHTAP’
COVER, SEAT,SPRING. 2 25 ID : ’
NUT,.1/4-20.REGHEXCTRLK
FENDER. F5. LF; SOF, P-LIFT, GS
SCREW; l/4-20  X .50 WAHHTAP

BOLT.,5/16:18  X  l.Op CARRLN
NUT..5/.16-18’WD.FLLKLRG  WI+2 *
TRIM.STRIP.BlACK-SMALL.W/  A D H
SEAT, MlCHfGAN i;cN:  W/SWITCH HOLE
WASHER..kAT”.344  X 69 X 065 ‘
WASHER, HVSPTLK 328 X 60 X 09
SCREW, 5116-38 X .75 HHC
SKIRT, TilV;  LF. RUBBER,7 X 28.03
SKIRT; TUV,.LF. RUBBER, 7 X 15 64
WASHER. FLAT 203 X 56 X’ 040.
RIVET. POP 3116 DIA X 75 LONG

1
‘ 1

.., 1
12
1

‘ 4
1 2

10

5



I -

:

.- !_ ,

R E F .
CHASSIS& HOOD PG.

ii HARDWARE)

FIEF..-.
CHASSIS 8 HOOD PG..

REF .
CHASSIS B HOOD PG
(MAIN FRAME;

REF. KEYUl  \

P

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original
equipment parts may void your warranty. I

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE 323171  E

6



. _ _..’ ._
.

._
-2. :

_ ‘. __I.- . .
._ . . . I .”

..-

‘. 1
. . . .-_  ‘.

., ,.‘,.,

._
__ : . . ‘; ., ‘. .

.,_..  _.
. ‘. ..:

. ‘.
-.. ,

* _ . . .A.. . . .._. : .,:;

. . ,...
.1

.
:. _ _

KEYpt  PART# d&qjPJJON.  :; .: . : ; :_ : ‘.
._ - : .

‘_ , ‘.:
.’ ,.

310170’ ..-
A$SEdBL~:AXLE.FRdl;i  4jAIS  Ski.‘. : .  1.1.’

l-1 AXLE, FRONT .>: : :..+.,...:f.::.: _..__ :..:_ _.._.  : :c
: .. i,‘-; “i,;-

c ..f . .’ ; :
1-2 5 3 3 7 3 .

l - 3 5 2 4 0 7
AXLE COVER ._...... .:) _,::. :_.:._  .f . .’ ::.,:. -2. 1 .’ 1 :‘..f.‘:

: z . :

I.’ SPINDLE BEARING :_:_  ._. .., .,. 4 ,, .‘: ._ :. .,_

l-4. 302926 I ASSEMBLY,  S@t~jjcEI;  RH _I,  r __I.:  . :: .‘l \ z . y .-. _: - . ._ .
_. 1-5 .. 315886 ASSEMBLY,SPINDLE,  LM, L.......... :.: _..... _.:’ ‘. :‘. ‘.‘.’ -‘.’ .’

36625.
3 0 4 5 9 0

.  RING,RETEX .57.X  05.TFfU..5133-75.:..;  .  ..I. :. ‘. .:-. :+-, : .:’ ’ i : -‘, ;_

9;
TIE.ROD  A S S E M B L Y , ,  Q.81  LONG;W-SECTION’  ‘.. .l.. -._ ; ..’ . ;‘:“’

180128 1. .’ SCREW;3/8-15.X  1 75;HHC ‘; ._. .,2’, . ._ .-,:<

.j. 10 . 1 2 0 3 8 2 : - .i?. ” . :, ._ ;“’ ‘1W A S H E R ;  REG$PTLK.‘393  X 68.X ,lq,
_. 11 1 4 9 9 _. N U T ;  3/6-16 REGHXCTRL’K  9% ‘. _. . * :: : ._ ,:.:--. . .._ ,;:

12 .!i8289 SECTOR; STEERING. ff  _.:;  1. _. __ _;. _. 13 52406”
i8017f

.  BEARING:FL!+NGE.
S~REW:1/2-13  X

!$I IO X -968 OD X .i6 I’
14
15 22265 ., *

C : ._. ,, , : )_. ‘. .I’-

16 .15OO
W A S H E R ,  fL4T 515 .X  1%.X 119 ‘* : ‘,1.

.I7 -3illOO ”
NUT:i/2:13  REGHCTRLK _ ._ : .i _; ._.;:_ ‘.. +$ ‘. :, ._ ,..
.KIT 300146  Df+GLl,NK : .I ._ ‘1’. ,: ‘_ i.

I ’ 17-1 5631 .’ . %EE@ING  LINK . . . . I _..._  ..~ . . . . ._ . . . ;. . . . .; .‘.” !.. .,‘.
. .

.:. .‘.
1 7 - 2  ‘_ 124925. ‘.’ .

-. 17-3’
‘17-4,

!g.153
. NUT. .3/B-24 REGHEXJAM  i... .,_ ., ’ _. ; ..a 2 ._

2127.5’ 1 . ( :.-  :
BALL JOINT; 3/,Q*THD’:  SHORT STUD:

: ,..-

ESALL  JOINT. 318 THD.,  LC)N%  S T UD
‘i i. I 1

‘1’
_, .: ~ _._ _I :

; .
2 2 4 6 6 9 2  ,__ ~ .I t;llJT;  3%24  WtiFi_HU(,WHIZ  . . . _’ ._ . . .‘._ ; . i 1 *, .’

r 2 3 __‘. 99s;llS .* . ~~ASHE’R,.~LAT.  391.x i.00 X, 125’ 2 : .. _,
. 2 4

2 5
’ 120382.. :

..I20369
‘. WASHEA,,REGSPTLK  .393X &3X 10 ‘,. - : ‘._ ,; : ,

..:
-26 ‘58243. :,‘. ]

NUT, 318-24  REGHEX . . . . . .. , _,,
1 SHAF%.‘STEER1NG.,CF:2MiS  . . .

: . 27 ‘. .58244. ’ ..’ :
.;26

PIN!C)N.  STEERING.LF  . . :  _... .  ‘,
58274 . ‘.. PIN, DOWEL .25OO  ODtlm75LONG.  . .

. -29 301410  .: BEA,RING,fLI\NGE  752lPXl.Q61ODX  26’ 3.’ ‘::. .’ -’ .  .  .  .  ‘.
30 -:3Q1398:. : WASHER. F;ORMED  1 135 X 1 53’X 12 ’ I ,;.I ‘.._ I’.

. 31 21682 . WASHER. FLAT 765 X.1 25 % 042
,i ,::...c ,I

.‘.

32. 36625 .” RING, RETEX’ 57 X .05 TRU 5133.7g, ‘. :. -1.;“: ‘.
33 l ‘. . :. ~TlRE&RIM,PUlSk6OX-6  .’ : :2 .’ .

33-l < 24167 ’ . V A L V E  S T E M  ” . . .,

33-2’.‘321516  .I* RIM.WHEEL  . :. .. ‘- ‘. ,. : ‘.
3 3 - 3 314416’ : . ; BtiRING.FLANGE  ’ ’ . 1

. 33-4 TIRE 1
“_ ‘. . . ‘,,

. REFERTO TIRE-TREAD-PAGE : ’ -. : , z .
3 8 _’ 642 ’ WASHER, FLAT .1755 X 1.31 X 075 , ‘$ _.” .

3 9 3 6 6 2 5
40 304444

. RING, RETEX 57X 05.fRU5133-75.
. H’UB CAP, 6’. EURO. GREY 630

,: 2 1
. 2. x‘ ,”

: 41 306669 : CLIP, HUBCAP TINN #C25467-017.4 ‘.’ ..E ,.I-

42 4 9 9 9 8 WASHER. FIAT 520 X 1 25 X 209 1 .’

l  OR&R IN&IDUAL.PARTS  -‘~&EMBLY  NOT.AVAILABLE ‘.
,,’ -_ I

.
.

.
: ._‘.

1’ , ‘.
.

.I3
‘_. : .

1

_’

._; -
..‘.

. - _. -.
.

’  I

‘.‘.:
. . -.I

.
, . :

. .
I

. _
t.. ’ ;.

.
1’ . 7.
/

_ .; ..

,

7,’ ._ .



.J

.‘.
_’

l+-

‘\,
’

--.

.
>..

.

*. .

)

._
: _-

.

. .

._

. . .

-- /

CHASSIS,& HOOD PG ’ .
MAIN FRAME . .’_ a.. --

$lOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. A L L  U N N U M B E R E D
U s e  o f  servrce/roplacOn~ont  par t s  otilfz?:  thnn orlrjln;ll ITEMS ARE INTEdCHANGEAtiLE
equipment parts may, void your warranty

Y WITH OPPOSITE SIDE
- .: _I-rir.-s-i. _-_ i __

.

.B ‘.



,i;<EY#  - PART#

‘1
2.
3

4
’ 5

6
7
8

9
10
11

. 12
1 3

-15
16
17

. 18
1 9

20
I 21

22
2 3

.24
-25

. 26
27

2 8
. 29

30
31
32
33

3 4
35
36
37
38
39
40
41
42
43
44
45

4 6
4 7
‘?48

49
. 50

51

\ zs
5 4

55

z67
58
59

t:
62
63

320075-853
180079

‘ 1 2 0 3 9 3
1498
304791
50!48

. 8260
_ 31834r

35498
324032
483%
3 1 6 6 4 8
3 2 4 0 4 5
1288
1502

“. 300698-853
18OOM
1502
324055
120613
35498
574’44
322835853
300169-853.
180079
58247
1498
4 17098
8260 _
322821
120394
36368
996416
120377

‘322467
58248-853
57072 _
.1498
314962-853
328596
323751 .
57072
44108

3 1 5 3 4 2
314829
1499
3t44a9 ’
314792 .,
121222
321385
120394
36368.
3 1 5 3 4 1
44811
3 2 4 0 3 8
1502
3 1 4 9 6 9
314837
_laoo77
1498
ss514
309235 *

. .

.

. ;r
..-.

-DESCRIPT?ON’  . . . ; ’ tJTy’  -. ; ‘. 1.1

BtiCKET,  CLUTCH ENGAGE  LEVER . . . . . . .._ . . ..: 1 =
SCREW, 5116-18  X 1.00 HHC . . . . . . :..t.r:... . . .:. ..2 0
WASHER. FIAT .344 X -69 X 1065 .._._...._...  . . . ___ 2
NUT, 5/16-18  REGHEXCTRLK . . .._._.....  (___.._.  _. ‘. 2 I

ASSEMBLY. CLUTCH LEVER’.... ___....  ..:. . . .
BEARING. FLANGE SO3 ID X .63OD  X .50. :.

1 ‘+
1 ._ . .

P IN .  HAIR  .091  D IAX 1 .66 LONG . l 1
BRACKET.  SWITCH ENGAGE _____ __ ____._...
SCREW.  506-18  X .75 WAHHTAP.. _.,  ._ . .
SPRING, CABLE KEEPER, 390 ID
PULLEY, POWDER METAL ’
S P R I N G ,  .071 X .62.X 12.88 :_._ _ .__.. _ __.___,_ .
BOLT. .375 X 565 HHSH _...........’  . . . . ..‘..._.  ‘.. .  .
B R A C K E T ,  C A B L E  R E T A I N E R  ._.
&JUT.  l/+20 REGHEXCTRLK _

BRACKET,  FRAME CABLE
SCREW, 114-20  X .75 HHC ..:
NUT. l/4-20  REGHEXCTRLK . _______ ..::. :

ASSEMBLY, CABLE. BLADE ENGAGE
NUT. 114-28 HJAM .:.
SCREW, 5116-18 X 75 WAHHTib
TIE. CABLE BLACK, NYLON 5 62 LONG
LIFT ASSEMBLY. LH
LIFT ASSEMBLY. RH

. SCREW. 5116-18  X 1 00 HHC
NUT, ADJUST __.
NUT. 5/16-14 REGHEXCTRLK
WASHER, FIAT ‘531 X 1 06 X .063.
PIN. HAIR  .O91 DIA X 1.66 LONG
ROD, ADJUSTING, ‘J” P-LIFT ZINC

WASHER, FLAT 406 X 81 X 065
PIN, HAIR .072 DIA  X l-J3 LONG
WASHER, FLAT  .391-X  100 X 125..
NUT, 318-16  REGHX :‘_.
NUT. 38-16  HXHDNYLON.  INSERT
BRACKET. REAR HANG, SUSP

.BOLT,  5116:18 X .63  CARRLN
NUT, 5.‘16-18  REGHEXCTRLK
PEDAL ASSEMBLY DECK HEIGHT
PAD, LIFT PEDAL : ,..
BRACKET; LIFT  ARM. BLACK ’
BOLT, 5/16-18 X 63 CARRLN
NUT, 5/!6-18 HWDFLCTRLK .
LATCH, PEDAL LIFT.
BOLT.  .56X 13 HHSH. 318-16
NUT, 3/8-16 REGHXCTRLK

’ S P R I N G ,  LIFT’LATCH
ROD, PlVO‘rl  _I...  . . . . . . . . . . . . . . <.
PIN, COTTER ,090 DIA X .75 LONG
ROD, MEMORY .._., . . . . . . . . . _

*WASHER,  FIAT .406 X .81 X ,085 .
PIN, HAIR 072 DIA X.1 .13 LONG

_. B R A C K E T ,  MEMO!%. .
SCREW, 114-20  X 75 WAHhTAP.  .’
GUIDE. MEMORY ROD - NEW ADJ’T
N U T ,  l/4.20 REGHETCTRLK  ;.
CAP, MEMORY ROD. 38 ID X 75 ‘.
SPRIt$G,,MEMORY  ‘:i
SCREW,  5116-18 X 75 ,HtiC ’
NUT, 5/16-l! REGHEXCTRLK :
KNOB,,ROUND  1.50 DIA, BLACK .:’ .
FASTENFR,  R A T C H E T  BLACK ’

.

1 :-_* .;
. 1,’ .:

1
- -,.

1

1.
1
1
1
2’
2
1
1. .
1.
1
1 '( .I

1
2
1

‘. _-

1 -
1; . .

. a

1 .

.1
1 :
? t
J
-:
1

1 :

I

1

1
.I )

-...I__.___--___._-_~_-_~~-___. -~  - . ._ __ ..A__^.

If> I



GROUND WIRE

REF. ’
CHASSIS 6

HOOD  P A C E

:
‘.

7
. . .

-. .‘_

y-.-y ir. -.-@
,.7-y .“8..
:

. .
.^_

_-

. .

_

‘._

.

. .

. .

_*

_

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. * ALL UNNUilBERED
U s e  of servlcelreplacement  pdrts @her than orIgInal ITEMS ARE INTERCHANGEABLE
equipment parts may Loid  your warranty. WITH OPPOSITE StDE

*
.

. :

:

.

.I
I ’

i
-.

n

.‘..
.

:’
:

. .

: ;



:.

_.
.i

.

’ .

:
. L, w*

;:

_
h.

. a

’

,

i

: . ._

.. .
: _.

:

\

:

.

.-

KEY#
,:
.2 ..
.3
4
5 :
6.

: 7 ’ .
8
9
.fa .

1 1  ,..
1 2

- 13. . lh
1 5
‘ 1 6
‘ 1 7
1 8

.( 19. 20
‘ 2 1
‘22 ‘.

2 3
24
25

. 26
‘. 27

-., 28
29

30
- 3 1
32

.33
.34

35
3 6

. 37
.3B
39

_ 40:
41
42
43
44

\ 145
4 6

,47
48 .,

4 9 .
50

. -51 ’
5 2

5 3
54

55
56

PART#

l

302745
5 0 7 9 5  .

.22053
314120  -.‘.
laali3 . .
i 20393
1498 *
323739
50947
35498 .’ .

120638.\  .

. . .:..__ : ‘..’

(. ;.
. ..

j.
- . . .

:..

.
- : _ -y

__ -.
_.: ..__ -

. . L
. :

. .‘. .,:

,TRANSAXLE,  F O O T E ;  436a-6-SPHD  I. 1
PULLEY,  6.6 OD, V4L,.T/A  .:: . . . .._._.___......._.  _. :. I - .:
KEY. HISPRO,  606.‘:.75  DIA X .187 WD.:  . .._. :._. : . .._. ‘.. 1
RING.RETEX  -58 X .a35.TRU.5100-62,  ._____ : __: 1 I, .

BELT,V4L.  87.25, 4WS,  LF . . . . . .._.  . .._..._.  ,.._..: .:L 1.
SCREW,  5/16:18  X 3.00 HHC..;  .____..  . . . . . . . . _... 4 *
WASHER, FLAT .344:% .69 X .Q65 .._...  :_ __.... .:... ..:‘ : 8 - .
NUT, 5116-18  REGHEXCTRLK. .;..;:...‘; . . . . . . . . . . . ._ _. ._. .4 .
BRACKET, STABILIZER . . . ...’ _.... :I...: . . . . . . . .._.......... ..:....... 1.‘ .
SCREW, 3/B-16X.1.25  WAHHTAP. ._ _. _ ._

SCREW, 5/16-18,X .75 WAMHTAP. ; . .._ __:_. .:
1
1 .,-.

WASHER.  HVSPTLK  328 x .sq-x  ..ag _. . 1
’SCREW;5/16-18  X l.Op HHC . . . . . . .._. _. ._ .: 1

WASHER,  FLAT ,344 x -69 x .a65 1 .
NtiT.  5/16-18  REGHEXCTRLK

.‘. .’ ‘.
1,

SCREW, 5/16-18,X  .75  HHC 1
WASHER.:REGINTLK  ,320 k 61  x  a3  .+ . 1

l8aa79  ‘.
i 20393
1498 _.
.l8aa77.
T38538
1498 .. NUT; 5/l i-1 8 REGHEXCTRLH’  ._
319209 ‘LEVER. SHIV-LOWER.SHIFT  N Gd;.  LF’ 1
310347-853 CLIP- SH1FT.LEVE.R.  .625 ROD.. .‘_
180077 : . %CREW,  5/16-‘18  X .75 tlHC . . .
9 9 6 4 1 6 WASHER,.FCAT  .591  X 1 od X,.125 :
1 4 9 8  ‘. NUT; 5/16-18 REGHCXCTRLK
310347-853 CLIP- SHIFT LEVER, ,625 ROD :_ :..
57259 - G U I D E ,  B E L T  5/16-18 THD :. . -
996416 WASHER.  FLAT .391 x 1 aa x ,125.
1498 NUT;5/16-18 R E G H E X C T R L K  .
320383 UPPER SHIFT LEVER ASSEMBLY
321092. 1 B O L T ,  ,389.X 500  HHSH,,lI4-Pa.
50352 .. NUT; l/4-20 WDFLLK TOPLOCk  ..:, ‘.
120377
3 0 6 6 8 9  .”

NUT,  3/B-16  REGHX’.. .:..
‘HANDLE, 3/B-1.6  MOLdED.  BLACK

137185.’  . PIN; COTJ-Ee  ,125 DIA x.1 OO.LQNG  .‘. A.
.316557 LINK, TIE ROD, SHIFT, 7.477&L  ._._._..._..
l8ap4 SCREW; 3/B-‘16 x 1.25 HHC . . . . . . . . . . . . . ._ . . -
120382  ,  I. WASHER, REGSPTLK.393 x 68 x .ia
1:499 NUT, 3/8116 REGHXCTRLK ..: . . :, .
309637  : BRACKE.T.  S H I F T ,  5SP.  S F .
isal 24 SCREW, 3/B-16  X 1.25 HHC _ .
120394  ’

‘i499 . :
57157 ,‘.
5 6 2 5 5
319806-853.
305850
lti2
3 2 . 1 5 1 7
i 800‘22
1 2 0 3 9 2
57038 I.
316OBcI
1502
319803’  1
5 7 4 4 4
314837
120394 *

1
1

1.

: 1.
?. .l

I . 1;

WASHER, FLAT.. 406 X:-B1  X 065. .
NUT, 3/B-16  REGHXCTRLK, .: ..‘: ._
WASHER. 750 X 25aSP-TRANSAXLE ‘.

: SCREW, 114-28  X .75  NYLHHC
QUADRANT. SHIFT. F’OOTE.  F4360dHD  ” ’ ’

. SCREW, 114-20 5.50  PHPNTAP
NUT.,l/4-2a.REGHEXCTRLK..  . .

.BRACKET:FRAME,  S H I F T .  . . ‘. . : ’
SCRCW,  1/4-20x  1 .00 HHC
WASHER, FLAT 281 X .63X 065 1 . .
BOLT, 114-20  X .63  CARRLN .
SPACER ,328 X-.50  X .38 . :,. .: ‘:‘.I”...‘.: .
NUT, 114-M REGHEXCTRLK . . . . _..._,..
CABLE. SHIFT N G,O ,..,,. :. : : . , ,?

1’ \
,l
.d ”
d :
1
I’ .
!
1

:1
2 ..

TIE. CABLE BLACK NYLON, 5.62 LONG
SPRING. MEMORY . . . . .”
WASHER.  FL A T  406 x .81 x  065 . .

1
.l

1’ I
2,

l SEE YOUR NEAREST TRANSAXLE  DEALER FOR PARTS 8 SERVICE.

.

I I

.

. ’
‘.

.

-.

* ‘.

’

: “.

.,
’

..” ”

. ‘,
,
:.

.’

_’ :
.

-.

‘,

” .

.

- I

_-

I 11 I



_. - .-:. ._ .-. . ;.... _,\.

.._.. ‘REt-.
*. , ,. ENGINE

ENGINE PAGE

:

:

. .

I

1

.

.__

.

. -_._
.?I. .’ . . ‘;

: .c; . . 9_ :
3. .

&i..  .:i.:,.
. .q-,

_- :

. . . ,_’ . .

I

.

.

‘_,. . .

.I.!  :
. . .

/

R E F .
ENGINE PAGE’

..-/
’ ENGINE SHrAVF

.-

‘.

NOTE:  ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement ,parts other t.han original
equipment parts may void your warranty.

’ ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE 334423 A



.,

c

. .

.:

‘.

.:

-

_

. . .

.-

f

. .

\ ‘-.

._’

. ‘J
:’ #iiY# ‘. PART#

.fjo . 1 i21514
61 " 304016

9

.- DEkcv’mloN
SPRING, DRAG L I N K  B I A S

QTY

. . . . . . . . . . _- 1
,.’

GUIDE. BELT, RH .._._.._..._..._..._............ __ s
NUT. 5/16-18  REGHEXCTRLK . . . . . . . . : 1 162-.

2
.. 65

66
67.
68
69
70

. 7%
72
73
74
75. .
76

5:

1498
3 2 5 9 4 2
3 1 9 6 7 5
5 7 8 4 7
2968.  .

56180,  ,
48160 .
320381
3 2 9 9 8 9
4 5 6 0 2
1498
3 9 6 5 9
35374
4 5 8 9 2
1499
57204 ..
325937 .
326131
1498
T226O9

2 4 1 6 7
57165
TIRE
57479
301565’
5 2 9 2 8
642 ’
42815 .
36625
30444 1
321517
1aoo20
1502
‘306669

F$Dk ASSEMBLY, BFIAKEICLUTCH..LF.
PIN. CLEVIS  .5da 0 X 4.53 iONi;  . . ..____.. 1. .:I :

’ .SPRING,  BRAKf  PEDAL . . . . . . . . . . .._.,. ._.,  ._ _.
.WASHER.  FLAT ,504 X .75X .059...  _.__ :’

..; ._....  . . 1
3

PIN, HAIR .O91 DIA X 1.62 LONG _. 1
PAD. CLUTCH BRAKE. W/PRINTING ’
ARM, IDLERTRACTIOh.  tiG, L F  :. .‘,.
BOLT, .625  X ,135 HHSH, 5/16-18..  ,: . .
WASHER. FIAT ,333 X .a7 X ,119.
NUT, 5/16-18 REGHEXCTRLK

‘RETAINER. BELT
PULLEY. IDLER. V4L:3.06  X .62

79 ,
: 80

\\ a1
82
82-l
62-2
82-3
86

-BOLT. 3/8-16x  i.50 CARRSN  . .
NUT, 38-16  REGHXCTRLK . -
ROD, CLUTCH: 3.92
SPRING, BRAKE, 28.8p. 9%. 4360 ‘.
BOLT, .495X,.31  HHSH, 5/16-la... ’
NUT. 5/16-18 REGHEXCTRLK ..: . .._.. .
SPRING, CLUTCH : . ...: . . . : : . . . .

z8’
89
90
91
92
93
94
95
96

TIRE & RIM, 20 X8.00-8 ,_ r:. ,.
VALVE STEM
RIM, WHEEL ‘/ ’
REFER TO TIRE TREAD PAGE 1
SPACER, SLEEVE .75 X 1.25 X 1:52
SPACER, SLEEVE ,750 X 1.25 X .50  .:..,
KEY,  SQUARE 187 SOUARE  X 2 25 LoNG
WASHER, FLAT .755 X 1.31 X ,075. .
WASHER, FLAT ,755 X 1.53 X .07  I..,.. .
RING, RETEX .57  X .05 TRU 5133-75.
HUBCAP,a”EURO,GR Y  .
‘BRACKET.‘FFlAME  SHIF

E
.

SCREW, 1/4-20X  .75 HH
NUT, l/4-20  REGHEXCTRLK . . . . . . . . . . . . . . . . . . :.. . .
CLIP, HUBCAP TINN  #C25467-017-4  _.. _

. ’ ORDER INDIVIDUAL PARTS - ASSEMBiY  ,NOT  AVAilABLE

: 1 , .

..’ 1
1
1
1
1 '

'1
1
1
1
1
1
1.
1
2

iy
2

‘. 2
r 4

.2
2

; 2”

.:

.2
10 _,

.:

\’ .I

13



‘

REF.
” .

.; __-. .
CHASSIS ’

-REqR’. :.:,
I’ _I.

_’
* 5.

. ..: ;
.. ., c . . . ,5 . . ’. . . . : : . . _ _ ,p r-

.,... :... . . . . - .,..
..’ . :.

-. ._._._  y-.“”  . _ .: .

.__ . . . . . -. 8 . . .

.’ Y

‘\
i ..,

.r. _._,
‘. . :

.‘. ,/
;.

‘.
,*’

.’
. .,.

0

: _ ‘i

NOTE: EXHAUST TUBE SHOULD -
POINT TOWARDS FRONT,
OF LEFT FRONT TIRE.’ .

~ .

i

1

NOTE: ALWAYS USE ORIGINAL-EQUlPMENT.PARTS. 0 ALL UNNbMBERED  .
Use of service/replacement parts other than original Ii-EMS ARE INTERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE 3 3 2 3 6 4 - C

-_ _

I ‘_ 14.
,



K E Y #  PA&# DESCRIPTlON.  . _ OTY

, .: 1
-2 50947

ENGINE,li.OHP.  B&S,‘IC. OHV DLit CIRCUIT
318-16 X 25 WAHHTAPBLK 4’ S C R E W ,1

3 138489. WASHEREXLK384X69X04  : . I
4 . 327868 . 1EXHAUST TUBE. 14HP;  OHV. B8S. LF. H15
5 328024 CLAMP EXHAUST 137 DIA 1
6 327785-853
7’. ’

HEAT SHIELD. 14HP. OHV, B&S .l
9953.46 l/4-20 X  5 0  W A H H T A PSCREW, . .., 3

10 320028.

11 120383 .. :

PUlLEY,fENGlNE  3 OD X’4 0 LONG X 5 0 D .I _ I

.WASHER. REGSPTLK 459 X 78X 12. ’ .
12 433146 _ SCREW. 7/16-20X  4 25 HHC. BLACK 1,
13 3 14989 TANK..FU&l.  GALLON, CLEA’R 1
14 49050 ’., SCREW.  114-10X 7 5  P H P N T A P  :._.

15 “50118 TUBING. .25 X 50 X BULK GAS LINE .:_*:
,4’
13 5”

16 57444 TIE. CABLE BLACK NYLON. 5.62 LONG ._

17 - 47345 I CLAMP, HOSE SCREW TYPE

I \

18 46704 C A P ,  G A S  1’1/2-7THD. BLACK :, ‘. ‘.. ., :.
19 321273 ‘. CONTROL..THROTTLE.  12-12 5HP.  LF 1
20 320553 S C R E W ,  lo-24 X 63 PHPNMA CRSS. ‘. 2
21 308459 NUT, #10_24’HXHDNYLK

OIL KNOB, DRAIN ROUND VALVE THROTTLE, ASSEMBLY. BLA&

2 ,’

.z: .50607 3 2 5 5 4 7  . ,. ._ -; 1.

..24 327422 CAP. OIL DRAIN‘VALVl%+ii@&lLY,  YELLOW .’ ‘. i
2 5 1 2 4 8 1 8 1NUT, l/4-20 REGHXJAM

l SEEENGINE MAN&it ..
-



IDLERERK

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. _ ALL UNNUMBERED
Use of service/replacement ptirts other than original ITEMS ARE INTERCHANGEABLE
equipm

“i
nt parts may void your warranty. WITH OPPOSITE SIDE 331147 D

_-

1 6 ’



KEY# : PART#

2.
3. .
4

.fj  _’

6

8’
:9.._

‘9-l
9-i
1 0
11
12
13
14
15

::
21.

i 22
23
29-l
-23-2

. 23-3
24
25
26
27

%
30

, I 30-l
36-2
30-3
31 .

3 2
33

3 4
. 35

36
37

-33
38-1
.38-2
38.3

3 8 - 4
38-5
38-6
38-7
38-8
38-9
38-10
39

-. 40
41
42

325103
326480
180077
1498
f80077 .
1498
3170‘17
120393
322320
58319
322319
180077 ’
1498
313929
180077
1498
310667 .
180077
1498 ’
326893
308231
180077
120393
44108
320576
322116
41601

,306973
30;1420
996307
996416
326249
180077
1498
321628
135624
304119
.306973
180077
120393
1498
315396
1502 . .
35410
1498
56424
56425
49562
50616

.55547
49562
50818..
51449
3 13898
56365
1282
35498
300345
318445
180077
328155
1498
5 8 3 0 5
58247
180079
1498
317041
1 8 0 0 7 7
1498
322464
314282

43
44
45
46

- 47
48
49
50
51
52
5 3

.54 180077
55 12605
56 1498
57 313316
58 2483
59 39573
60 45171

QESCRIPTION

40” DECK KIT __: : _....  :..- . . . . i. . ; :.. :.;.. : .; . .
.TOE.GUARD - MULCHER .. i. .
SCREW, 5/16-.18’X,75HHC .: _. . .
NUT, 5/.!6-18 REGHEXCTRLK
SCREW, 5/!6-18 X .75 HHC :, _.
NUT, 5/16-18  RESHEXCTRLK
B R A C K E T C H U T E  M O U N T .  BLACK
W A S H E R ,  F W T  ,344 X .69X .065 .
LEVER ASSEMBLY {SHORT)
PIN. . _. . . .: :. ..I...  I: . :
LEVER, CHUTE LATCH (SHORT)
SCREW. 5116-18 X .75 IyiHC

NUT,  5/16-18  REGHEXCTRLK. .  ‘.
il~+T  BRACKET, REAR, RH. BLACk

SCREW,  5/,l6-18.X  .75 HHC.
NUT, 5!16-18 REGHEXCTRLK .
BRACKET, LH. LIFT REAR

. . . . _

SCREW. 506-18  X 75 HHC
NUT, 5/16-t8  REGHEXCTRLK

BRACE, IDLER SUPPORT. 46”. 43” .
SCREW; 114-20  X 1 25 HHWAT,AP :
SCREW, 5/16- 18. X 75 HHC

-WASHER, FLAT  344 X 69 X 065
NUT;5/16-18 HWDFLCTRLK

~ IDLER. /iRM ASSEMBLY
’A R M,  I D L E R  40143~  DEc~(

RIVET:OVSET  187 DIA X 50 LONG
BRAKE PAD HARD-NF343 (X-31). ‘.
BOLT, 500 X 2 15 HHSH
WASHER. FLAT 391 X.1 00 X 209 .. ‘.

WASHER. FLAT 391 X 1 00 X 1.25
BRACKET, EXTENSION IDLER.
SCREW, 5116-18 X 75 HHC
NUT. S16-18 REGHEXCTRLK
BLAD.E  BRAKE ASSEMBLY

. RIVET, TRSET 185 DIA X Al L O N G
BRAKE ARM
BRAKE PAD HARD-NF343 (X 3.’ )

SCREW. 5/16-18X  75 H H C
WASHER, FLAT 344 X 69 X 065. ,
NUT, 5116.18 REGMEXCTRLK

’ ROD.  BRAKE 40- DECK
NUT, 114-20 R E G H E X C T R L K
SPRING, 071 X 62X437
NUT, 5/16-18 REGHEXCTRLK
QUILL ASSEMBLY, 36/39/40/43
S H A F T / S A D D L E  3 6 ”  .
BEARING. BALL 6203-2AA-C3  ARMORED.
DUST SHIELD
QUILL CASTING (1046) .
BEARING, BALL 6203.2AAb3 ARMORiD
SPACER, SLEEVE 669 X 88 X 3’797 .
SPACER: SLEEVE 672 X 93 X 438
PULLEY ASSEMBLY
WASHER, SPECIAL QUILL

N U T ,  7/16-20 W D F L L K
SCREW, 5/16-18 X 75 WAHHTAP
SCREW. 5116-18 X 1 38 WAHHTAP
BRACKET. 40. LF, FRONT DECK

r

SCREW, 5i16-18 X 75 HHC
PLATE-MOUNTING
NUT, 5116-18 REGHEXCTRLK
;;$r;;;tikJK. D,ECK,FRONT

SCREW, 5/16-18 X 1 00 HHC
. NUT, 5116-18 REGHEXCTRLK

,

BRACKET, GAUGE WHEEL LH
SCREW, 5116-18 X .75 HHC
NUT, 5116-18 REGHEXCTRLK
BRACKET, GAUGE WHEEL RH. FRONT
BRACKET. STABILIZER
SCREW, 5/16-18 X 75 HHC
SCREW, 5/16-18 X 1 50 HHCFT
NUT, 5116-18 REGHEXCTRLK
BLADE 40” STD-LIF,T.  20 32
WASHER, 39 ID X 1 25 D X 07 BELL 3 IL
SCREW, 318-24  X 1 00 NYLHHC
NUT. 318-16  HWDFL WHIZ.LOCK

dTY : -,‘;
,‘.‘” .,’

1.,-:..’  ‘.. .

, ,_.

1
2. ,’

: I.’
1
1
1’.

2
2.

1 . .
.l

2 .’

’ I

1 .
.

1

1

1 . \

! .

.I

4, .

?
2
?

-1

3
3

-- -_ __-

17



‘-

FIEF,
JDLERARM  . . ._. . .I L. .

,

j

‘.
. .

‘.

.

:

. . ,.
P

.

_’  :. _

.

NOTE: ALWA’YS  USE ORIGINAL EbUlPivlENT  PARTS.
Use of servike/replacement parts other than original
equipment parts may void your warranty. .

. ~
ALL UNNtiMBERED

ITEi’vlS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE 3’31145 E

-. \.
18

\
. .



:, ‘.

KEY#

1
2-  I

3
4
5

. . 6
\7
0

9
10
1 1

. 12
13

‘ 4
j5
16
17
18 :
19
20
21

,22
23 5
24

.-
n

.

Piu?T#  .
3 2 9 0 3 5
58306 .,
8 2 6 0
57325
25210
1346 _
310326
9 9 6 3 0 7
12038?
120377
300473
3 1 9 0 0 5
‘328257
180077
1203%
1p9a
42340
3 0 2 6 1 1
23763
‘1?99
3 0 4 4 2 2
314975.
3 0 4 4 2 4
3 5 3 5

- :

_.

I

t
‘4

~&WTION

AS$EMi;Y  4O”DECK  FOR AIR ASSIST
‘ R O D ,  D E & H - I T C H
.PIN.  HAIR 091 DIA X 1 66 LONd ’
BOLT. 3/8- 16 X 2 00 CAPRSN
WASHER.  FfIAT  386 X 1 25 X 09
RETAINER, BELT
PULLEY. IDLER:BFF 4 00 \;V’IDE  F;’
WASHER, FLAT 391 X 1 00 X 209
WASHER, REGSPTLK 393 X 68 X 10.
NUT,3/8,16  REGHk  .
SPRING. TENSION 7 52 LONG- 17 LB/IN
BELT, V SL, 81 OQ.  DECK. 40, LF
GUARD, BELT, LH. &YSTlC
SCRfZW,  5/16-18 X. 75 HHC
WASH‘ER,  FLAT 344 X 69 X .0&j
NUT. 5/16-18 REGHEXCTRLK
.GRIP-LEVER. GRASS COLLEClOq
GAUGE WHEEL,, EURO, 6 00 OD X 1 38.WD
BOLT, $00 X 1 390 HHSH 3/8-16
NUT, 3/8- 16 REGHXCTRLK ’
CHUTE_DEFLECTOR.  40’. 42” 8 43”
SPRING. TORSION. CHUTE DEFLECTOR ’
ROD. PIVOT DECK, 3 12 D X 7 25
NUT, PUSH ON CAP 312 00 .

. . .

-



L

.. .,
‘. .

’ . . . . ..’ :
.

;‘>

: . ).. . .
. .

. .
, .,* .-

I : , I .

NOTE:  ALWAYS USE ORIGINAL EcR~PMENT  PITS.
_‘.s

ALL UNNUMBERED ’_ _
Use of set-vice/replacement parts other than original ” I&& ARE INT$RCHANGEABLi
equipment p@.s  Tay void your warranty. 1 ‘: : . WITH OPPOSITE SIDE. 328541 B_

, >.
20 . . ,



.
pr:

.

KEY# .  PART#

.,
., :.

__’ ‘-,a . .
. - . ..‘(.  .,__.

.’
. .

-. :-... t - .- - _ / i$i’ .I,
.:

. ‘<
;

l ’ 328253
2

WhAP+-ED,  D Y N ,  L F .  -. -~‘~-:~.‘l~ -1. -, ._
41482. PRE$SCLlP.  1.380LQNCi  .?5’5 I D  .  .  :_ - -  ,.. 1 _ ..

..:. 303064 52572
ASSEMBLY, LIGHT..WIRE-l/4  TURN ., ” ..:. + ., .  ..I’ :‘,

I.: : :
5 57444

BULB, HEAQtiMP  . . . ...‘._._ . . ..__...  . . . . :...; .._,_.:_. ;i. _. . . ..O- ._ 2
TIE.  CABLE BLAdKJJYLON.  5.62 LONG

6 - 41482
: .: ’ 3.. c

PRESSCLIP; 1 . 3 8 0  iONG .255 I D  ,, - 2 :
-

.7 327355 S~lTCl+lGNlTlON  AFTER FIRE) 3 PO.%lTiQN  - ‘... 1.’
8 327352 NUT.  5!8-8 ACME DELTA FOR BF)OT  ___. ‘.:. : ;;:I

: ‘__ .

9 ‘_. -;-327350 KEY, IGNITIOti . . ..-...-. . .._..___...._: . . . . . :., . .._ .., :.:. . ,,___ 2
IO 300133. A M M E T E R  :: .., ..,,.. ,...; I...

LIGHT  S W IT C H, O N/O F F, PANE?MOUN~‘.’  ._
1. ..

300334 ‘.,..
; -’ :, ,_

11
12 320082 SWJTCH. DOUBLEPS3;LENO/‘NC,  GRAY . . :: .: 1 ‘.
13 5 7 4 4 4

57476
TIE, CABLE BLACK NYLON, 5.62 LONG  .._. ..:_ _:... t _

..-’ : ‘., ~
.; _.

14 SWITCH, SCREW MOUNT. DP. NC, NO. BYCK : I’, :‘., ~
15 ; 57220 SCREW, #12 X .50 PHPNHTAP. BLACK.. .  :,; ;‘2:.‘:. : :
16 53716 SdLENOID’.

. ,,‘.. -‘:.,‘.

17 18.7745 S C R E W ,  1/4-20X .75 HXsEMMA  . . 2.: ..’

18. 1502 N U T ,  l/4-20  R E G H E X C T R L K  .  _., .._. . 2 ;

19 271172’ N U T .  l/4-20  REdHEXKEPS  _ ‘, .- _’ .. “.
20 WASHER, ,EXLK 320 X 61 X 803

-
138485 _ + ‘.. -_L

21 120368 NUT. 5/16-24 REGHEX
22 57444
23 55511

TIE,.CABLE  BLACK NYLON, 5 62 i0~G
2.

:_ 1 I ; _‘._ .
WIRE, GROUND, 12 5” <,.._ ‘,.

24 271184 NUT,5/16-18HEXKEPS  : :.’ . .l . . ; .

25 57547 S W I T C H .  S E A T
:.

26 160505. SCREW, 1/4-20X .38 PHPNHMA : .:
_

z:
92693 BATTERY.12V  . .l’ . . . -_

5755 1 ROD, BATTERY _.. ‘_ . . :’ __: _ 1. 1.’ !
29’ 57552 ROD, BATTERY, TOP : ., . : ,’

30 325232 NUT, WING 114-20  NYLON 1 : .’
31 180020 SCREW l/+20 X-75 HHC

. . -.
2:

32 271172 NUT, l/4-20 REGHEXKEPS ?
35 91895 TRAY.  BATTERY . - : . ‘: ._ ‘1 -I

.
.

S C H E M A T I C  D R A W I N G
:

.
. . _-.

. . . ; . 0. -..
I’. ‘_ : -’

-___y,,,cm&o  ;.:_ ’

r------ ___I_ _~~,,,~cw&  1 . ,I :.. :
v I..\I

. .
I.._. I 1’

.-~  I
‘. ’

_;  I.‘

,_ *.

-

21





.

TIRE TREAD PAGE

.

. . . ,
c.

.
TIRE SIZE

11x4.00-5 42295 _ 319679
13X5.00-6 41060 319680
15X6.00-6 39830 316702

16X4.80-8
16X6.50-8

18X6.50-8
18X8.50-8
18X9.50-8

20X8.00-8 319685 319684
20X10.00-8 58276 319686
20x10.00-10 55893 319687

23x9.50-12 536ki 319690 3 1 9 6 8 9 314370

-Q -

’ "A'"

41081

319683
41106

“6”

305035
319682

42091
317400
316701

“C”

301-140 313952

314539

313950

57164 314584 331606
313654

316711 0
- -

na /


